NESEE GATEWAY LOCAL

EVELOPMENT

Meeting Agenda — Audit and Finance Committee

Genesee Local Development Corp.
Tuesday, October 27, 2020 - 8:30 a.m.
Location: Electronically
Page# | Topic

1. Call To Order — Enter Public Session

Because of the Novel Coronavirus (COVID-19) Emergency and State and
Federal bans on large meetings or gatherings and pursuant to Govemor
Cuomo’s Executive Order 202.1 issued on March 12, 2020 suspending the
Open Meetings Law, this Meeting is being held electronically via conference call
/ video conference instead of a public meeting open for the public to attend in

1a. Executive Session: Nothing at this time.
2. Chairman’s Report & Activities
2a. Agenda Additions / Other Business
[...]
rated working pressures for multiple diameters of PVC and HDPE sanitary force main. The system
curve for the FM can be found in Appendix A at the end of this report.

A combination of pipe sizes and pressure ratings was selected to best accommodate the wide range
of flow conditions and reduce pipe friction losses at the future higher flow. The force main was
broken up into three conceptual sections, South of the Wildlife Refuge, inside the Wildlife Refuge,
and north of the Wildlife Refuge. Given the anticipated soil conditions (moist peat and organics)
and to reduce impacts, the force main within the Refuge will be installed by horizontal directional
drilling (HDD) methods using fused high-density polyethylene pipe (HDPE). The wall thickness
of HDPE pipe for the expected pressures is significantly greater than PVC pipe.

Pressures in the force main are expected to be highest within the southern section; in this area a
24” DR-14 PVC pipe was selected in order to ensure that the pipe could handle the higher expected
head from the pump station. Inside of the refuge, the pipe size will be reduced to a 20” HDPE in
order to accommodate the directional drilling methods required. On the north side of the refuge,
the pipe will be further reduced since the anticipated pressure is lower. Outside of the refuge to
the north, directional drilling methods will not be required, and therefore 18” DR-18 PVC pipe
will be used.

To prevent settling of solids, the minimum flow required to maintain 2 ft/s in the 24” DR-14 PVC
main (21.89” ID) is 2,346 gallons per minute (GPM). For the initial phases of the STAMP site, the
temporary pump station will be operated to provide a flushing velocity through the main for an
extended period of time. The temporary wet well has a volume of 0.50 MGD, this provides 3.6
hours of 2,346 gpm flow which will flush the entire length of FM to the outfall. It should also be
noted that the proposed flow through the force main will be treated effluent and is not expected to
have significant levels of solids or grit to settle in the pipe.

STAMP FM MPS, & Onsite WWTF Basis of Design Report CPL: Architecture — Engineering — Planning
Genesee County Economic Development Center -5- June 2020



3. Profile

Overall, the force main route from the MPS to the discharge location is generally downhill with
multiple high points along the route. The force main exits the MPS at 661.00” and the discharge
structure invert in Oak Orchard Creek is approximately 616.00°. Therefore, the discharge elevation
of the force main is approximately 45 vertical feet lower than the discharge elevation of pumps in
the MPS.

The overall downhill alignment requires consideration of the effects of siphoning and gravity flow,
especially for northern most section of the force main. An actuated control valve will be installed
on the force main near the discharge point to prevent the force main from draining by gravity and
to ensure the pipe remains full.

The PVC force main will be installed at a constant minimum slope of 0.5%, within the open cut
areas and where the force main will be installed by HDD method, the HDPE pipe will be drilled
at a minimum of 1.0% slope. The force main pipe is purposely installed sloping up and down
along the route to provide designated high points for releasing air within the pipe. Air release
valves will be installed within maintenance manholes at these high points.

4. Maintenance Manholes

Maintenance manholes will be installed at each high point along the route of the force main
between the STAMP Site and the discharge location. Each manhole is a 6’-0” diameter precast
concrete structure that contains an internal access ladder, a removable section of pipe, air
release/vacuum breaker valve, and vent piping. Air-release/vacuum breaker valves are required
to prevent air from becoming captured inside the force main pipe, which causes flow constrictions
and results in poor pumping efficiencies. The removable fitting provides a means to access the
force main for flushing, testing and bypass pumping purposes. The fitting consists of a 24” long
straight section of ductile iron pipe that can easily be removed for the attachment of other fittings,
testing equipment or bypass pumps. Each manhole will also have a 24” diameter cast iron manhole
cover placed on top for access to the internal components. The cover will be installed so it is level
with the finish grade will be placed over top of the pipe for access.

Since some of these maintenance manholes are in areas where the high-water level would be above
the elevation of the air release/vacuum valve, the air release/vacuum breaker piping must extend
above grade to ensure the air release valve vents the air properly. For these locations, a 2” diameter
galvanized steel vent in the shape of a candy cane that extends approximately 2’ above the high-
water level will be required. The vent will contain a screen over the end of the pipe to prevent
animals from entering the vent piping. The piping will be painted to blend in with the
surroundings.

Main line valves will be installed approximately every 1,000 feet along the force main to provide
a means to isolate sections of the force main for testing and maintenance purposes.

STAMP FM, MPS, & Onsite WWTF Basis of Design Report CPL: Architecture — Engineering — Planning
Genesee County Economic Development Center -6- June 2020



5.  Sampling Metering

An 18” magnetic flow meter, located on the discharge piping within the new Main Pump Station
building, will monitor the instantaneous and total flows exiting the STAMP Site. An automatic
sample will collect a composite sample of the combined treated process wastewater and treated
sanitary wastewater. Magnetic flow meters will also be installed at both the south and the north
end of the Wildlife Refuge to monitor any unexpected loss within the Refuge limits.

6. Main Line Valves

The force main will require numerous main line valves along the route from the STAMP Site to
the discharge location. Valves are located at each of the maintenance manholes and both of the
metering manholes. The valves provide a means to isolate sections of the force main for testing
and maintenance purposes. Each valve requires a cast iron valve box, installed to finish grade, for
access to the valve’s operating nut. The top of the valve box is approximately 8” in diameter and
installed level with the finish grade.

7. Force Main Markers

Fiberglass pipeline markers will be placed at periodic intervals along the entire force main
route. Each marker is approximately 4” wide and extends 5 above grade. The markers
are used to help identify the location of the underground pipe, especially during the winter
months and within heavily vegetated areas. A total of 14 markers will be installed within
the Iroquois NWR area.

STAMP FM, MPS, & Onsite WWTF Basis of Design Repon CPL: Architecture — Engineering — Planning
Genesee County Economic Development Center June 2020

C\)



Onsite WWTF

IV.  Project Information

Site Location

The existing STAMP Site consists of agricultural land located within the Town of Alabama
(Town). The location of the proposed STAMP Site including the location of the onsite WWTE is
shown in Figure 1.

Design Flows

The sanitary wastewater produced at the STAMP Site will increase incrementally as the STAMP
Site is developed. Therefore, the WWTF will be built in phases in response to these increasing
flows. The full-build WWTF described in this report will be able to treat the expected full-build
flow including 100,000 gallons per day (GPD) of treatment capacity allocated to the Town for
future use. Therefore, the design average daily flow rate will be 1.0 MGD. The design flow rate is
described in the table below.

DESIGN FLOW RATE
Average Daily Flow | 1.0 MGD

Design Loadings

The sanitary wastewater produced at the STAMP Site is anticipated to have typical sanitary
wastewater characteristics. The WWTF will be designed to treat the influent concentrations and
loadings of contaminants. The table below summarizes these contaminants including 5-day
biochemical oxygen demand (BODs), total suspended solids (TSS), total Kjeldahl nitrogen (TKN),
ammonia, and total phosphorus (TP). The loadings were determined from the design average daily
flow of 1.0 MGD.

DESIGN INFLUENT CONTAMINANT CONCENTRATIONS AND LOADINGS

Contaminant  Concentration (mg/L) | Loading (Ibs/d)

BODs 300 2502
TSS 250 2085
TKN (as N) 60 500
Ammonia (as N) E 334
TP (as P) 4 33
STAMP FM. MPS, & Onsite WWTFE Basis of Design Report CPL: Architecture — FEngineering — Planning

Genesee County Economic Development Center -8 - June 2020



Design Water Quality Treatment Limits

The New York State Department of Environmental Conservation (NYSDEC) has provided draft
State Pollutant Discharge Elimination System (SPDES) permit limits based on water quality in
Oak Orchard Creek near the proposed discharge location. The WWTF is designed to remove the
influent contaminants to meet these discharge permit limits at the design flow rate. The table below
summarizes some parameters from these limits. Complete draft SPDES permit limits are provided

in Appendix B.

SELECTED SPDES DRAFT PERMIT LIMITS

Parameter

Flow Rate 1.0 MGD

pH 6.0-9.0S.U.
BOD35 5.0 mg/L

TSS 10 mg/L

. 1.2 mg/L, Summer
Ammonia (as N) )
1.9 mg/L, Winter

TP (as P) 0.20 mg/L

Fecal Coliform 200 CFU/100mL

These limits include very low phosphorus discharge limits and fecal coliform removal
requirements. Therefore, the WWTF will include a disc filter to remove phosphorus and a UV
system to provide effluent disinfection.

STAMP FM, MPS, & Onsite WWTF Basis of Design Report CPL: Architecture — Engineering — Planning
Genesee County Economic Development Center -9- June 2020



V. Proposed Design

The WWTF will utilize a sequencing batch reactor (SBR) process, as well as disc filters, and a UV
disinfection system to treat sanitary wastewater. This biological treatment process is suited to
accept sanitary wastewater and biological waste streams such as from food processing plants. The
facility will also include a screw press to dewater solids for final landfill disposal. The process
design calculations and proposed equipment are provided in Appendix C. The site plan and process
flow diagram can be found in Figures 4 and 5, respectively.

The STAMP sewer collection system will flow by gravity to convey wastewater from the STAMP
tenants to the WWTF. The STAMP gravity sewer will enter the WWTF site approximately 15 ft
below grade. Therefore, the wastewater will need to be lifted to grade to flow through the treatment
process. The STAMP gravity sewer would be extended to connect to the influent wet well where
submersible pumps will lift the wastewater to grade allowing flow by gravity to occur through the
remaining system. After the influent wet well, wastewater will flow through a mechanical bar
screen, which will remove large particles and debris. It will then flow to a distribution box which
will evenly distribute the flows to the SBR basins.

The SBRs operate in sequences of batch treatment cycles beginning with aeration, then settling,
and decanting. During the aeration cycle, oxygen is added for bacteria to consume the
contaminants within the wastewater. The air is then turned off to allow the bacteria to settle to the
bottom of the tank. This allows treated effluent to be decanted from the end of the SBR basins.

To remove phosphorus a coagulating agent such as aluminum sulfate will be added to the SBR to
precipitate out phosphorus. This chemical will be stored in a chemical bulk storage area located in
the headworks and control building. The chemical bulk storage areas will include spill prevention
measures including double containment equal to the largest storage volume per NYSDEC bulk
storage requirements.

The SBR effluent would then be filtered through a disc filter to remove the phosphorus to the
required discharge levels. The clear effluent would then flow through a UV disinfection system
before discharge to the MPS wet well on the STAMP site.

The biomass removed from the SBR basins will be pumped to the aerated sludge holding tanks
(SHT). A dewatering building will be constructed to press the sludge to a higher solids
concentration. This material can then be disposed of through solids hauling to a landfill.

The proposed designs are in accordance with the standards specified in 10 States Standards as well
as 7TR-16.

Headworks

The headworks will include the influent wet well and the influent channel which will include the
bar screen and Parshall flume meter to measure the influent flow rate. The flow will then proceed
to the distribution structure which will distribute flows evenly to the SBRs. The headworks
equipment will be installed within the headworks and control building which will also include the

STAMP FM, MPS, & Onsite WWTF Basis of Design Report CPL: Architecture — Engineering — Planning
Genesee County Economic Development Center -10- June 2020



chemical bulk storage facilities, see below, and the process equipment to operate the SBRs
including the aeration blowers. The headworks and control building will also house the controls
for the SBRs and will serve as the operations center of the facility.

The influent pipe will connect to the 10-foot manhole wet wells which will house submersible
pumps to lift the influent flows to the influent channel at grade. One manhole will be installed
initially, and the pumps will be expandable in response to increasing wastewater flows as the
STAMP Site is developed.

Bar Screen

A new bar screen will be installed within the concrete influent channel to remove large particles
and debris. The bar screen is designed for flows of 2.0 MGD and includes 1/4” wide bars with 1/4”
openings, set at a 30-degree angle as specified in Sections 61.121 and 61.122 of 10 State Standards.
The bar screen is automatically cleaned by a rake conveyor operated by a /2 HP premium efficiency
motor and variable frequency drive (VFD).

Washer Compactor

The screenings will be emptied into a washer compactor. The washer compactor is designed to
accept debris up to 47, including clothes, metal, wood, concrete and other harsh materials.
Operating on a % HP premium efficiency motor, the compactor will reduce the volume of trash
and solids by more than 80% and will be run on variable speed drives (VFDs) to limit electric
usage and operate more efficiently. The washer compactor will compact the screenings and will
provide water to wash the screening to reduce odors.

Distribution Structure

Following the headworks, wastewater will flow into a distribution structure which will include
chambers that distribute the flows evenly to the SBR treatment tanks. The chambers will include
slide gate valves to isolate the flows from the SBRs for maintenance.

Treatment Tanks

Sequential Batch Reactors

The facilities will be constructed with two SBR plants, each treating 0.5 MGD. One plant will
consist of three rectangular concrete tanks. The SBRs will utilize the Intermittent Cycle Extended
Aeration (ICEAS) process which is a continuous flow biological treatment method which
combines multiple treatment processes into one tank. The process is automatic and combines the
aeration system, blowers, pumps, mixers, effluent decanter and monitoring via one control system.
The process does not require primary or secondary settlement tanks or return sludge pumping like
traditional activated sludge facilities. Influent flow is distributed to all three SBR tanks where any
flow or loading variations are evenly spread across the tanks.

STAMP FM, MPS, & Onsite WWTF Basis of Design Report CPL: Architecture — Engineering — Planning
Genesee County Economic Development Center -1l - June 2020



The 30 wide by 86’ long SBR tanks will have a side water depth of 15°. A 12 thick precast
concrete pre-react wall, located 10’ from the influent end of the tanks will be constructed within
each SBR tank to create a pre-react zone. Each pre-react wall will contain four (4) 18” square
openings located at the bottom to allow flows to exit the pre-react zone to the treatment portion of
the tank. PVC aeration piping containing fine bubble diffusers will be installed along the entire
bottom of the tank. The fine bubble diffusers consist of 9” diameter EPDM discs. The tanks will
be partially buried, utilizing catwalks along the top of the tank for access to the equipment and
pumps in the tanks. A new steel staircase will be installed leading up to the catwalk. At the effluent
end of the SBR tanks will be a stainless-steel decanter which consists of an adjustable weir to allow
the upper portion of the settled wastewater to be removed while also keeping out any floatable
materials. A butterfly valve located on the effluent piping will be installed to control effluent flow
or isolate the SBR tanks for maintenance purposes.

The SBRs will be operated in batches. Wastewater will enter the pre-react zone where air will be
continuously provided at a high rate to oxygenate the wastewater and provide for enhanced
organics removal before proceeding to the treatment portion of the SBR tanks. During normal
average daily flows, the SBRs will aerate for 2 hours where biological oxidation and reduction
occurs. After this period, the air will be shut off to the SBR via an actuated valve, and the aeration
and mixing process will cease for one hour which allows the solids to settle to the bottom of the
tank. This occurs while influent wastewater continues to flow into each SBR. After an hour of
settling time, the decanter weir is slowly lowered for treated wastewater to flow to the effluent

piping.
After water has been drawn down to a specified level, based on capacity designs, the decanter
rises, and the aeration and mixing process begins again. During periods of wet weather and high

flows the control system automatically enters the storm mode where each decant cycle operates
for 75% of the normal cycle time, and capacity will increase.

Sludge Holding Tanks

The SBR tanks will be further sectioned at the influent end of the tanks for the sludge holding
tanks (SHTs) Settled sludge will be removed from the SBR tanks using submersible solids
handling pumps and discharged into the SHTs. The pumps will be mounted to rails on the side of
each SBR tank and will operate for a pre-determined time and frequency based on the accumulated
sludge level. The SHTs will be aerated with fine bubble diffusers to prevent the sludge from
becoming anaerobic and to provide for some aerobic digestion. Sludge will be allowed to settle
and thicken with the supernatant being removed from the SHTs and returned to the head of the
plant. This thickened and digested sludge will then be removed from the SHTs using submersible
solids handling pumps and sent to the screw press for dewatering.

STAMP F. M, MPS,_& Onsite WWTF Basis of Design Report CPL: Architecture — Engineering — Planning
Genesee County Economic Development Center -12- June 2020



Aeration Blowers (SBRs)

Aeration for the SBRs will be provided by positive displacement blowers installed within the
headworks and controls building. The blowers will utilize premium efficiency motors and VFDs
to control the amount of air flow delivered to the SBRs under a wide range of flow conditions.
Dissolved oxygen sensors located within each SBR and local control panels will monitor the
dissolved oxygen content and be used to automatically adjust the amount of air delivered to each
SBR using an actuated butterfly valve. Blowers will also be provided for the SHTs.

Filter Building

To achieve the required discharge limits of effluent phosphorus, disc filters will be installed
following the SBRs. Phosphorus will be removed by adding alum to the SBR tanks. The
phosphorus will precipitate and settle out of the wastewater and the disc filters will provide further
removal of precipitated phosphorus and particles from the SBR decant. These disc filters will be
installed within a concrete block building, as required by TR-16 Section 7.2.10.4. The filters will
bring the total suspended solids levels below 10 mg/L.

Inside the filters, influent water enters between a pair of discs and water passes outward across the
discs. The filtered water then flows by gravity into a common collection well and exits the unit
through the outlet pipe. The filtering discs are constructed using a woven 316 stainless steel mesh
as the filtration medium. As water passes across the rotating discs, solids accumulate on the disc
surface, which creates head loss. This causes the water level between the pairs of discs to increase.
When the water reaches a certain level, a level sensor activates an automatic spray wash cleaning
sequence. The filter units will be expandable to allow for increasing numbers of discs to be
installed in response to increasing wastewater flows as the tenants occupy the site.

Each disc has its own spray header to ensure efficient disc cleaning. The spray wash water
(backwash reject) from each set of discs is collected in a common channel and then purged from
the unit through a stainless-steel drain valve. The reject water will flow by gravity to a pump station
which will pump the filter backwash back to the head of the plant.

Disinfection

Following the disc filters a UV disinfection system will be installed to inactivate any
microorganisms still in the treated water to meet the effluent disinfection requirements. Upon
exiting the disc filters, the effluent will flow through a meter, to measure the flow rate, and into
the new ultraviolet disinfection structure. The structure will contain a concrete channel with a
serpentine weir near the outlet of the structure. The weir is used to maintain a constant water level
within the channel, guaranteeing that all UV bulbs are submerged at all times.

The main components of a UV disinfection system are the arc lamps, a reactor, and ballasts. The
UV equipment will be installed within the channel. The system will include expandable modules
which will allow installation of increasing amounts of UV lamps in response to increasing
wastewater flows as the STAMP Site is developed.

STAMP FM, MPS, & Onsite WWTF Basis of Design Report CPL: Architecture — Engineering — Planning
Genesee County Economic Development Center - 13- June 2020



The proposed system utilizes low pressure, high output lamp technology in accordance with energy
efficiency best practices. This system will contain two banks of UV lamps to provide redundancy.
The UV system will provide a UV dose of 30 mJ/cm? at the peak design flows per standards.

Due to grading of the site and the required slopes and depths of the effluent pipe system, the UV
channel will be housed within a recessed concrete structure. The operator will utilize a concrete
stairway to access the lower level of the structure. All critical electrical panels will be placed at
grade level, rather than in the vault to avoid potential damage in the event of a backup. A small
davit crane will be installed to help lift the modules from the channel.

Screw Press Dewatering

The screw press machines will be installed in the dewatering building. The screw press will be
installed above a recessed sump with grated flooring and drain for wash down of the machine. The
screw press will be fed from the submersible pumps in the SHTs. The motion of the screw will
increase the pressure of the sludge against the screen to dewater the material. The screw press drive
and the filtrate recycle pump will be operated on VFDs.

The screw press will be able to process the aerobically digested sludge and will be able to dewater
to greater than 20% total solids with 95% solids capture. The system includes a filtrate recycle
system to ensure solids capture. An emulsion polymer make-down unit will meter polymer to an
injection device adding polymer to the sludge before the screw press.

During pressing, the exterior of the screen is continually washed and following pressing, the screen
is washed down. The filtrate will exit the machine from the bottom and will flow through the drain
in the sump to the dewater return line to the head of the plant.

The dewater building will be designed for two screw press machines, each sized to handle the
sludge generated from the 0.5 MGD SBR plants. The dewatered material will empty into a dump
truck that will remove the material from the site for final disposal at a landfill.

Site & General Facility

A new asphalt driveway will be installed around the WWTF Site to provide access to the buildings
and tanks. The new driveway will connect to the access road to the north of the site. A new
generator will be installed on site and connected to the facility in order to provide backup power.

Odors

The treatment processes where odors are a concern are contained within buildings to mitigate
odors. The only location where raw, untreated wastewater will be exposed to the atmosphere is
enclosed within the headworks and control building. The SBR process and aerated sludge process
will not produce strong odors. The dewatering process, where acrated sludge is dewatered, will be
enclosed within the dewatering building and the material will be immediately removed from the
site to the landfill for final disposal following dewatering.

STAMP FM, MPS, & Onsite WWTI Basis of Design Report CPL: Architecture — Engineering — Planning
Genesee County Economic Development Center - 14- June 2020



J. Chemical Storage

The chemicals stored on site will include alum for phosphorus precipitation and polymer for screw
press dewatering. The alum will be stored in a chemical bulk storage area located in the headworks
and control building. The polymer will be stored in a chemical bulk storage area in the dewatering
building. The chemical bulk storage areas will include spill prevention measures including double
containment equal to the largest storage volume per NYSDEC bulk storage requirements.

V1. Operations

A. Facility Operations

The Town does not have a municipal sanitary sewer collection or conveyance system. Therefore,
the GCEDC intends to form a sewer-works corporation to own and operate all STAMP sewer
infrastructure including the WWTF.

B. Emergency Response

The local emergency management services such as fire departments and medical services will be
trained for emergency safety and response at this facility. Specific procedures such as emergency
startup of the backup generator and shutdown of specific equipment will be outlined, and training
will be provided by the operators of the facility. The emergency management services will be
taught the hazards of the chemicals stored on site. Diesel will be stored in a tank on-site for the
emergency backup generator. This tank will be clearly marked, and the concerns will be defined
for the emergency management services.

STAMP FM. MPS, & Onsite WWTF Basis of Design Report CPL: Architecture — Engineering — Planning
Genesee County Economic Development Center -13- June 2020



VII. Conclusion

The offsite sanitary sewer project is an integral and critical part of the necessary infrastructure for
the STAMP Site. The project design avoids and minimizes potential environmental impacts. The
GCEDC is committed to providing safe and reliable wastewater treatment at the onsite WWTF
and developing a facility that will meet the current and future needs of water quality and treatment
capacity at the STAMP Site. These specific projects will be imperative in achieving these goals.

STAMP FM, MPS, & Onsite WWTFE Basis of Design Report CPL: Architecture — Engineering — Planning
Genesee County Economic Development Center -16- June 2020



Figure 1

General Location Map



Piolied By: Nick Boyer

Bote lust ploted: 5721 /3020 B 12 Am

Drawdng Home: JNFROJECISNGCEDC \STAMP O'ltife SewerD Desion\ ACADNCivi\ figuresLocation Mop May 2020 dwg

12.000
1INCH = 4.000 FEET

ROCHESTER, NEW YORK 14604
TEL [BO0) 2749000
FAX [385] 232-583¢

FIGURE 1
STAMP SITE GENERAL LOCATION MAP

WNY STAMP OFFSITE SEWER

TOWN OF ALABAMA AMD TOWN OF SHELBY, MEW YORK STATE

gl



Figure 2

Proposed FM Route



Pladied By: Zoch Anceron

Date 1051 plolied: 52672020 2:14 Pra

\PROJECTSNGCEDC STAMF Of'site Seveert.D DesignACADLCivIFigureshLacation Map May 2020.dwg

TOWN OF RIDGEWAY,
TOWN OF SHELBY

NS ROUTE 31

@
DISCHARGE LOCATION
TO OAK ORCHARD CREEK
ROQUOIS NATIONAL . IROQUOIS NATIONAL
= WWLDLIFE REFUGE WILDLIFE REFUGE
ORLEANS COUNTY
soquoswsmona 1 6 Foguostrow:
WILDLIFE REFUGE
'/ MPS SITE LOCATION
4,000
1 INCH = 6,000 FEET P P

FIGURE 2
FORCE MAIN GENERAL LOCATION MAP

WNY STAMP OFFSITE SEWER

TOWN OF ALABAMA AND TOWN OF SHELBY. NEW YORK STATE

TEL [800) 274-900C
FAK |585) 2325838



Figure 3

Overall STAMP Site Plan



EXISTING 24 INCH EMPIRE FIPELINE NATURAL GAS S il . =y
DUAL 345 KV FOWER UNES 77D

=sossms RELOCATED POWEA LiNE
T ANESETHACK

NS oro8E0 Ve 1LANL MIGATION AREA

[P 1[5 ] suaracs ananig - seavice vados

J‘ ‘L
g

ap

STAMP - MASTER BUILD OUT PLAN

peveicpment [INVEST

Center



Figure 4

MPS and WWTTF Site Plan



MAIN PUMP
STATION

DEVELOPMENT CENTER
WWTF AND MPS SITE PLAN



Figure 5

WWTF Process Flow Diagram






Appendix A

FM System Curve






Appendix B

WWTEF Draft SPDES Permit Limits



Genesee County STAMP SPDES Permit Preliminary Limits Evalulation

,/\\/

?\,n.urr

OUTFALL OPTIONS
Option 1 — South Gravel Road Outfall

L.at/lL.ong: 43° 09’ 58", -78° 23' 25"

Receiving waterbody: Oak Orchard Creek (Class C)

Jmpairments: Non-point source phosphorus (agricuiture), not on 303(d) list
7Q10: 0.46 MGD

Dilution ratio: 0.5:1

Option 2 — Lewiston Road Outfall

Lat/Long: 43° 05' 54", -78° 15’ 00”

Receiving waterbody: Oak Orchard Creek (Class C)

Impairments: Non-point source phosphorus (agricuiture), not on 303(d) list
7Q10: 0 MGD (ISEL as per TOGS 1.3.1)

Dilution ratio: 0:1



EFFLUENT CONDITIONS

Up to 1 MGD (by Phase 2) of industrial and sanitary wastewater, possibly covered under one or
more ELG (433, 469, etc.). Treatment to consist of pH adjustment, MBRs, WQ tank, chemical

precipitation, and filter press.

ANTICIPATED SPDES PERMITS REQUIREMENTS
Option 1— South Gravel Road OQutfall

Parameter
Flow Rate

Temperature
BOD5
uoD
TDS
TSS
Settleable Solids

Ammonia, Nitrogen (as N)

Total Kjeldahl Nitrogen
Phosphorus, Total
QOil & Grease

Fecal Coliform

Dissolved Oxygen
Chlorine, Total Residual
Aluminum, Total
Cadmium, Total
Chromium, Total
Copper, Total
Fluoride, Total
Iron, Total
Lead, Total
Mercury, Total
Nickel, Total
Thallium, Total
Silver, Total
Zinc, Total
Cyanide, Total
Total Toxic Organics
WET Testin

Limit/Monitorin

1.0 MGD
6.0-9.0 S.U.

Monitor
5.0 mg/L
Monitor
500 mg/L
10 mg/L
0.1 mL/L

1.2 mg/L, summer

1.9 mg/L, winter
Monitor

0.20 mg/L
15 mg/L

200/400 CFU/100mL

5.0 mg/L

0.030 mg/L
Monitor

Monitor
1.2 mg/L
50 ng/L, MMP

12 ug/L or Monitor
0.40 mg/L

0.3 TUa/1.0 TUc

Type
Daily Max.
Range
Daily Max.
Daily Max.
Calculation
Daily Max.
Daily Max.
Daily Max.

Monthly Avg.
Monthly Avg.

Daily Max.
Daily Max.
7-/30-day
Geo. Mean

Avg. Minimum

Daily Max.
Daily Max.

Daily Max.
Daily Max.
Daily Max.
Daily Max.

Daily Max.

Chronic Onl

Notes
Design Q
TBEL/ELG
BPJ
ISEL
BPJ
TBEL/WQBEL
ISEL
TBEL w/ filtration

WQBEL
BPJ

TOGS 1.3.6, DEC poli

ELG may be less stringent

WQBEL

Part 703
ML
BPJ
lied according to ELG a
lied according to ELG a
BPJ
lied according to ELG a
TBEL
lied according to ELG a
MDV
lied according to ELG a
WQBEL/BPJ
lied according to ELG a
TBEL
lied according to ELG a
lied according to ELG a
TOGS 1.3.2

licabt

licabl

licabl

licabl

licabl

licabl

licabl
licabl



Appendix C
WWTTF Basis of Design Equipment Selection

Mechanical Bar Screen, Washer Compactor
Sequential Batch Reactor (SBR) Design Calculations
Disc Filter Sizing and Equipment Selection

UV Disinfection Sizing and Equipment Selection

. Screw Press Sizing and Equipment Selection



Mechanical Bar Screen, Washer Compactor



~SYDuperon \DAPTIVE TECHNOLOGY"

LIQUIDS/SOLIDS SEPARATION SYSTEMS

Date: June 12, 2019
Project: STAMP WWTP Medina NY Proposal Number: P10211
To: STAMP WWTP Medina NY From: Your Duperon®Team
Dan Satryano
Sales Project Manager
(989) 754-8800
dsatryano@duperon.com
Rep: Wayne Dodsworth Lorene Bruns
Sales Engineer National Sales Manager
Koester Associates, Inc. (989) 754-8800
(315)6973800 Ibruns@duperon.com

wayned@koesterassociates.com

FTIITTEstd

1200 Leon Scott Court | Saginaw, MI 48601 | P 989.754.8800 | F 989.754.2175 | TF 800.383.8479 | www.duperon.com



Y Dup

Date:

Project:

June 12, 2019
STAMP WWTP Medina NY

eron’ ADAPTIVE TECHNOLOGY™

LIQUIDS/SOLIDS SEPARATION SYSTEMS

Proposal Number:

Thank you for considering Duperon® system sofutions for your project. We appreciate the opportunity to provide you with a
Preliminary Budget Equipment Scope. Please do not hesitate to contact your Duperon®Team with any questions as we work with
you through the design process and ensure a successful project.

SCREENS:
QTyYy UNIT

EA

Notes: Based on 4ft channel height.
Please note the Low Flow screen was
not designed to manage septage.

CONTROLS
QTY UNIT
EA

Notes: Pre-engineered controls package
included. Changes to scope will have
cost impacts.

TECH/FREIGHT
QTY UNIT
LOT

Clarifications:

Equipment Scope

DESCRIPTION
Duperon™F
Model:

Enclosure (& Material):
Channel Width x Height:
Clear Opening Size:
Angle of Installation:
Material Construction:

Main Control Panel:
Power:

Panel Rating:

PLC/Relay Based:

Screen Instrumentation
Local Pushbutton Station(s):

DESCRIPTION

On-Site Technical Assistance
Number of Trips:

Days On-Site per Trip

Freight

FOB Factory, Full Freight Allowed

ront Clean Front-Return
LF - LowFlow
Fully Enclosed (304)
15x4 Feet
0.25in
30 Deg. from Vertical
304 SSTL

1-LF

480V/3ph/60hz

NEMA 4X

Relay

Dual Mechanical Float

Three Button (E-Stop/Run/Jog Rev)

Trip(s)
8-hour man-day(s)

This is not a fully designed project; preliminary pricing may be affected by scope change/project development

Operational, structural, wind, or seismic calculations are not included

Scope is based on models and assumptions widely utilized in theindustry

Scope does not convey an offer to sell; installation and taxes are not included
- For reference only: Standard Delivery Schedule: Submittals 4-6 week from PO - Delivery 8-12 weeks from approval

1200 Leon Scott Court | Saginaw, MI 48601 | P 989.754.8800 | F 989.754.2175 | TF 800.383.8479 | www.duperon.com

P10211



Date: May 17, 2019

AP Duperomn ADAPTIVE TECHNOLOGY" P TR TR o,

Let's Build a System that wWorks far You'

Notes: 3 MGD Phase 3 Peak Flow, 0.25" Bar Openings, 25% Blinding

Upstream water level Blinding
25%
Channel depth
Degres of blinding Ciear Opaning
Slot Valocity
Clear Opering Channel Depth

Thickness of side fab and closeout {2)

Side fab & closeout area 0.83 sft
Flow area hetween sida lab & closeouts

Flow area taken up by bars 146 sft

Flow area after screen area and blinding taken out

Approach Velocity 1.24 fps
Slol Velocity 4.22 fps
Downslream Velocity 145 fps Downstream Velocity.
Downstraam Depth 1.45 fps
Velocity thru bar screen 4.22 ps
Velocity upstream of bar screen 1.24 fps
Gravitational acceleralion (constanl) 32.20 fus? 214 ft
Friclional cosificient (conslant) 143 ¢

0.36 ft
Headloss 4.34 inches Flow Direction

These calculations are an estimation based upon the information available. Flow channel hydraullcs are highly dependent on water levels and the degree of blinding. The calculations above
are a snapshot of only one condition. To fully analyze the hydrauiics please contact your local Duperon representative.

Duperon recommends a minimum of 1.00 ft water depth when the unit Is in operation to keep the SSTL FlexLinks lubricated and ensure an optimal amount of screening area.

Duperon recommends using Water Environment Federation (WEF) & "10 States” standards as design guidelines:

Approach velocity should be greater than 1.25 ft/s to prevent settling. Slot velocities should be less than 4 ft/s to prevent forcing material thru openings.